ITEM NO. | QTY. |PART NO. |DESCRIPTION
/[& 6 1 11010144 PLATFORM FRAME ASSEMBLY(87LND) G2-50
2 / 2 21007015 INSERT HINGE PIN WELDMENT-LD
S 3 21002109 G2 .75"IDx1'0Dx1.5"BEARING
3 , 4 41000578 3/4" SAE FLATWASHER
0 9 21000576 1/2" SAE FLATWASHER
o 0 6 21000588 1/2' CROWN LOCK NUT
7 21004727 3/8" U-BOLT(SHORTYx16x7/8x1-1/2
8 41000550 3/8-16 GRS HEX NUT
9 41000605 3/8-16 USS CROWN LOCK NUT
10 11000551 1/2-13 GRADE 5 HEX NUT
1 21000587 1/2-13x1" HHCS GRS
12 21000573 1/2-13 SPRING LOCKWASHER
13 11007433 DRIVER'S SIDE SQ. SPRING HOLDER
14 11007435 PASS SIDE SQ. SPRING HOLDER(86-91)
15 21002371 10GA.x1.13"x1.63“TUBE CAP(BR)
| 4/
i ()
' \\ﬁ 2
i 7
N > 0 /I/
15— o9
THIR; QGLE PROJECTION || ENAME: WSL(J)SDE'I?I\(])EVNMDIE(I}VE CoO.
fan — 1
% SYMBOLOGY PER . WOODBINE, IOWA 51579
D;)ﬁAL 2|PLC\C’:PILC ARSI 114.5 NOTES:
DRAWN BY. 712-647-2050| TOM
MACHINE Ty
SAW.DRILL .030 | .015 \JCB )
THE INFORMATION HERE IS_CONFIDENTIAL
B oo ™52 70 e
ToRCR [ T TAPP\D/DATE TITLE '
A |1/25/10 DRAWN IN AUTOCAD JCB 259 |ROUGH easT]’ . G2 REPLACEMENT OUTER PLATFORM ASSEMBLY(87LD)
DRAFT ANGULAR SALES CATEGORY [PRODUCT LINE| SCALE FIN. WT. [ PART NO.
REV. | DATE CHANGE RECORD BY |APPVD| ECN 2 +1° 1:12| 49.77 1 04—6 4—




